

SGS New Zealand Ltd, NDT & Materials Services P O Box 12-356, Penrose, Auckland, New Zealand 22 Vestey Drive, Mt Wellington, Auckland, New Zealand Tel: (64-9) 634 3637 Fax: (64-9) 634 6728

File Ref: INZ 76605 Page 1 of 3

TEST CERTIFICATE No.: INZ76605-01 Fastmount Client[.] PO-0599 Order No .: Stratlock SMT-1 Sidemount clips Sample Description: SMT-1 Identification: Material types as listed below Material Specification: As per method statement Tested in accordance with:

Test: Comparative static and dynamic load testing of various Sidemount clips types shown in figure 1.

Method: Static load test

A section of SL-RLE aluminium profile was securely fixed onto a test frame with the open section facing upward. Each clip type, with exception to the flat base, was fixed into the aluminium profile with 8G self drilling screws and the PS-150E PanelSafe placed in the clip housing to suspend a 50kg dead load, refer to figure 2. The dead load was suspended for 24 hrs and the clips inspected for signs of failure thereafter.

Dynamic load test

A section of SL-RLE aluminium profile was securely fixed onto a test frame with the open section facing downward. In turn, each clip type was fixed into the aluminium profile with 8G self drilling screws and the PS-150E PanelSafe placed in the clip housing. With the self taping fitting removed from the PanelSafe system, the M6 insert on the end of the cable was threaded into a 25kg drop load, refer to figure 3. The drop load was raised 15cm, the length of the PanelSafe cable, and allowed to free fall to dynamically load the clip and repeated until failure occurred.



This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. A information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a tra obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representative sample(s). The Company constitute no there is a transaction document is unlawful the grant do the origin or source from which the sample(s) islare said to be extracted/these otherwise stated the results shown in this test report refer only to the sample(s) tested. Samples will be retained for two SGS New Zealand Limited's discretion. Returning of samples to be advised in writing. Storage (when agreed by SGS New Zealand Limited) or return of samples at client's expense. cising all their rights and ss of any goods and strictly relate to the ed for two (2)

Date:



SGS New Zealand Ltd, NDT & Materials Services P O Box 12-356, Penrose, Auckland, New Zealand 22 Vestey Drive, Mt Wellington, Auckland, New Zealand Tel: (64-9) 634 3637 Fax: (64-9) 634 6728

File Ref: INZ 76605

Page 2 of 3

TEST CERTIFICATE No.: INZ76605-01

Results: Static load test

All clips tested sustained the 50kg dead load for 24 hrs and remained intact without any damage or noticeable permanent deformation. Deflection under load was observed in all three clips with the Technyl clip showing noticeably more deflection than the other two clips.

Dynamic load test

All the clips tested could sustain only one 25kg dynamic test from a 15cm height before failing. Three samples were tested from each batch with the results tabulated below

Clip Type	Sample	Comments
Technyl-50H1	1	Clip broke at the flange to PanelSafe housing interface
	2	Clip broke at the flange to PanelSafe housing interface
	3	Clip broke at the flange to PanelSafe housing interface
B3EG6	1	Clip sustained drop test with the PanelSafe cable crimp failing
	2	Clip sustained drop test with the PanelSafe cable crimp failing
	3	Clip sustained drop test with the PanelSafe cable breaking
B3EG6 (Flat base)	1	Screws pulled out of aluminium profile, clip remained intact
	2	Screws pulled out of aluminium profile, clip remained intact
	3	One screw pulled out and the flange section broke at other end
РВТ	1	Clip broke at the flange to PanelSafe housing interface
	2	Clip broke at the flange to PanelSafe housing interface
	3	Clip broke at the flange to PanelSafe housing interface



Figure 2 - Sidemount clips under static load

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereen reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excorerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alterations, foregory of talification of the content or appearance of this document is unalwhi and differents may be proceeduted to the fullities extent of the law. WARNING: The sample(s) to which the findings recorded herein (the "Findings)' relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample(s) frequent to the sample(s) is a sole of the sample(s) is a sole



SGS New Zealand Ltd, NDT & Materials Services P O Box 12-356, Penrose, Auckland, New Zealand 22 Vestey Drive, Mt Wellington, Auckland, New Zealand Tel: (64-9) 634 3637 Fax: (64-9) 634 6728

File Ref: INZ 76605

Page 3 of 3

TEST CERTIFICATE No.: INZ76605-01



Figure 3 - Dynamic load test setup



Technyl-50H1







Figure 4 - Static load failures

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excernate parties to a transaction form exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warrantly of the sample's is representativeness of any goods and strictly relate to the sample(s). The Company acting at the Client's direction in this test report refer only to the sample(s) tested. Samples will be retained for two (2) weeks after test date before disposal at SGS New Zealand Limited's discretion. Returning of samples to be advised in writing. Storage (when agreed by SGS New Zealand Limited) or return of samples at client's expense.